



Dongguan Universal Testing Technology Co., Ltd.
CERTIFICATE OF CONFORMITY
CERTIFICATE No.: U20240206001C01

Page 1 of 1

Applicant: Best Power (HK) Enterprises Ltd.
Address: UNIT E, 11/F WING CHEUNG IND. BLDG, 109 HOW MING STREET,
KWUN TONG, KOWLOON, HONG KONG.

Sample Information: Below sample and sample information are provided by client

Sample Name: watch
Material content: Alloy & stainless steel
Model No.: RA569201/RA569202/RA569204/RA574201/RA574202/RA574203/RA574204/RA574205/RA574206/RA574207/RA574201/RA574202/RA574203/RA605202/RA605203/RA605204/RA615201/RA615202/RA625201/RA625203/RA625204/RA630203/RA630204/RA618204/RA618205/RA612705/RA612706/RA612707/RA615203/RA615204/RA615205/RA636201/RA636202/RA636203/RA637201/RA637202/RA637203/RA637204/RA638201/RA638202/RA638203/RA638204/RA639201/RA639202/RA639203/RA639204/RA640701/RA640702/RA640703/RA640704/RA618201/RA618202/RA618203/RA641701/RA641702/RA641703/RA641704/RA642201/RA642202/RA642203/RA642204

Order No.: PI#BPHK7876/7878/7879/7892/7893/7897
Buyer's PO: BP8048/BP8049/BP8050/BP8051/BP8052/BP8053

Goods Exported to: Spain

Country of origin: China

Manufacturer: Best Power (HK) Enterprises Ltd.

Address: UNIT E, 11/F WING CHEUNG IND. BLDG, 109 HOW MING STREET,
KWUN TONG, KOWLOON, HONG KONG.

Buyer:

Brand:

This Certificate Is Applicable To The Sample Parts Investigated In Our Test Report No. U20240206001 And Date 2024-02-06.

TEST:

TEST REQUIREMENTS

Heavy metals and flame retardants content- RoHS Directive 2011/65/EU Annex II amending Annex(EU)2015/863 and amending Annex (EU)2017/2102
Phthalates content- RoHS Directive 2011/65/EU Annex II amending Annex(EU)2015/863 and amending Annex (EU)2017/2102

CONCLUSION(S)

PASS

PASS

RoHS
CE

